Clutch

Picture Number

Part Number

Description

Per

Model Name

1

76-4116

Screw 4 All

2

70-9114

Inspec cover, 4 hole 1 All

3

68-0841

Ignition timing pointer 1 All

4

70-9816

Inspection cap 2 All

5

70-8782

O ring 2 All

6

21-1854

Case screw 1 7/16 6 All

7

68-0376

Spacer 1 All

8

70-8310

Chain tensioner 1 All

9

68-0249

Insert 1 All

10

70-7793

Primary adjuster screw 1 All

11

68-0861

Sealing Washer 1 All

12

68-0237

7/16 BSF lock nut 1 All

13

15-0804

Plain washer 1 All

14

68-0377

Adjuster locknut 1 All

15

42-3199

Screw, spring adjusting 3 All

16

68-3321

Clutch Spring 3 All

17

68-3287

Cup, clutch spring 3 All

18

68-3308

Clutch adjuster 1 All

19

14-0403

3/8 UNF lock nut 1 All

20

68-3305

Pressure Plate 1 All

21

68-3320

Clutch centre nut 1 All

22

68-3169

Washer, mainshaft nut 1 All

23

42-3192

Friction clutch plate 6 All

24

57-1363

Plain clutch plate 6 All

25

68-3283

Clutch ret plate, outer 1 All

26

68-3281

Cush drive rubber large 3 All

27

68-3282

Cush drive rubber small 3 All

28

68-3275

Clutch Centre 1 All

68-3275A

Clutch assembly 1 All

29

42-3183

Clutch screw 3 All

30

42-3189

Clutch Spring bolt 3 All

31

68-2773

Chainwheel 1 All

32

68-3218

Key 1 All

33

42-3206

Roller bearing 1/4×15/64 20 All

34

68-3277

Clutch sleeve 1 All

35

68-3278

Thrust washer 1 All

36

68-3280

Clutch ret plate, inner 1 All

37

68-3276

Clutch spider 1 All

38

70-9217

Bolt rear chain oiler 1 All

39

42-3183

Clutch screw 3 All

40

66-7518

Fibre washer 1 All

41

40-0375

Oil pipe 1 All

42

68-0383

Chain oiler 1 All

43

19-8639

Primary chain Triplex 1 All

44

68-0360

Cover plate 1 All

45

76-2514

Screw 3 All

46

29-3319

Washer, shakeproof Exhuast t 3 All

47

70-7854

Primary Case gasket 1 All

48

68-0375

Chain tensioner pivot pin 1 All

49

40-0740

Ally washer 2 All

50

21-1855

Case screw 1 3/4 1 All

51

21-1856

Case screw 1/2 1 All

52

66-3074

Dowel 1 All

53

70-9112

Primary Chain Cover, Complete 1 All

54

14-6611

Case screw 4 All

55

68-0840

Strobe cover gasket 1 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk